



Product Service

# CERTIFICATE

No. Z2 053696 2571 Rev. 00

**Holder of Certificate:** **KOMPAN A/S**  
C.F. Tietgens Boulevard 32C  
5220 Odense SØ  
DENMARK

**Certification Mark:**



**Product:** **Slides**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the testing and certification regulations of TÜV SÜD Group have to be complied. For details see: [www.tuvsud.com/ps-cert](http://www.tuvsud.com/ps-cert)

**Test report no.:** 713179709-9

**Valid until:** 2025-05-25

**Date,** 2020-06-30

( Tobias Hofmann )



Product Service

# CERTIFICATE

No. Z2 053696 2571 Rev. 00

**Model(s):** COR710031, COR710051, COR710071,  
COR710091

**Parameters:**

Embankment slides made of stainless steel.  
Plates are roll shaped 2, 3, 4 or 8 mm plate material in AISI 304  
Steel tubes made of AISI 304 with Ø33.7 mm  
Posts made of hot-dip galvanised steel with Ø101.6 mm

**Tested according to:** DIN EN 1176-1:2017  
DIN EN 1176-3:2017  
EN 1176-1:2017  
EN 1176-3:2017

**Production Facility(ies):** 063062

ZERTIFIKAT ◆ CERTIFICATE ◆ 認證證書 ◆ CERTIFICADO ◆ CERTIFICAT